Boe-Bot Tank Tread Kit (Assembly Required)

You may also like:
ROB0103 ROB0103
DFRobot
DG007 DG007
Dagu HiTech Electronic
RS011-0/2 RS011-0/2
Dagu HiTech Electronic
DG008 DG008
Dagu HiTech Electronic
ROB0003 ROB0003
DFRobot
28108 28108
Parallax

This product has been discontinued and is not available for purchase. Please click on the button below for replacement and/or substitute products.

282917">Substitute Products

  • Jameco Part no.: 282917
  • Manufacturer: Parallax
  • Manufacturer no.: 28106
  • NCNR (Non-Cancelable, Non Returnable)
  • HTS code: 8542390000
  • Web Exclusive

BoE-Bot Tank Tread Kit

Turn your Boe-Bot™ Robot into a tank with this add-on kit from Parallax.Simply remove the wheels from your Boe-Bot robot and attach the gears and tread to give your Boe-Bot robot the ability to traverse unfriendly terrain.

Kit Contents

  • (2) Custom brushed aluminum Boe-Bot tank metal sides
  • (1) Tank wheel and tread set (pre-drilled)
  • (6) 4-40, 3/8" pan head screw
  • (22) 4-40, zinc plated nut
  • (2) 4-40, 1.5" pan head screw
  • (8) 4-40, 1/4" pan head screw
  • (8) 4-40, 7/8" pan head screw
  • (8) #4 lock washers
  • (2) 1.25" aluminum standoffs
  • (2) Servo horns

Note: The Boe-Bot Robot is sold separately, Jameco P/N: (387997, USB version) or (282933, Serial version).

Downloads & Resources



Check out more fun and exciting electronic kits

Report a problem
Suggest a product
No specifications are available at this time. Call for more information.

Report a problem
Suggest a product